SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/ 50MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B
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2475 GHz 2.490 GHz 1.000 MHz 248992 GHz 2,680 GHz 2.691 GHz 1.000 MHz 2.68001 GHz -21.60 dBm
2490 GHz 2.495 GHz 1.000 MHz 249471 GHz 2691 GHz 2,695 GHz 1.000 MHz 269103 GHz -24.03 dBm
2495 GHe 2496 GHz 500000 kitz 249592 GHz 7695 GHz 3780 GHz 1,000 MHz 2.69825 GHz -27.15 dBm
2.496 GhHz 2546 GHz 100,000 kHz 249794 GHz 2740 GHz 2.795 GHz 1.000 MHz 2.74012 GHz -40.20 dBm
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2 2640 GHz 2690 GHz 100.000 kHz 265978 GHz 3.22 dBm -33.22dB
2475 GHz 2.490 GHz 1.000 MHz 2.489 66 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68003 GHz .25.65 dBm -15.65dB
2490 GHs 2495 GHz 1.000 MH:z 249499 GHz 2691 GHz 2695 GHz 1.000 MHz 269101 GHz 26.60 dBm -16.60 dB
2,495 GhHr 2.496 GHz 500000 kHz 249591 GHz 2695 GHz 2740 GHz 1.000 MHz 269836 GHz -27.85 dBm 148548
2.496 GHz 2,546 GHz 100.000 kHz 2.53057 GHz 2.740 GHz 2795 GHz 1,000 MHz 2.74056 GHz .36 d 19.36 dB
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e% FCC RADIO TEST REPORT Report No. : FG3N2327A

SPORTON LAB.

FR1 n41/ 60MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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2,630 GHz 2.690 GHz 100.000 kHz 2.65292 GHz 0.64 dBm
2475 GHz 2490 GHz 1.000 Mz 249020 GHz 2690 Gz 2691 GHz 1,000 Miz 269002 GHz -20.10 dBm
2490 GHr 2495 GHr 1.000 MHz 249499 GHz 25691 GHz 2695 GHz 1.000 MHz 269101 GHz -19.99 dBm
235 Gtz 2496 Gz 1.000 Mitz 2.49597 GHz 2685 Ghz 1750 Gz 1,000 Mtz 269537 GHz -27.07 dBm
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3 2630 GHz 2,630 GHz 100.000 kHz 267115 GHz 0.47 dBm -29.53 dB
2475 GHz 2.490 GHz 1.000 MHz 248937 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz -19.18 dBm 9.18d8
2490 GHz 2.495 GHz 1.000 Mitx 2.49500 GHz 2691 GHz 2695 GHz 1.000 MHz 2.69134 GHz -18.44 dBm -8.44 dB
2495 GHz 2496 GHz 1.000 MHz 249598 GHz 2695 GHz 2750 GHz 1.000 Mz 269540 GHz -27.78 dBm 1478 dB
2.496 GHz 2,556 GHz 100,000 kHz 250869 GHz 2750 GHz 2795 GHz. 1.000 MHz 278210 GHz -44.35 dBm -19.95 dB
fesdy Lt
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/ 60MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1360 0B Made Auto Sweep saL RefLevel 40.00dBm  Offset 1360 d8. Mode Auto Sweep seL
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2475 GHz 2.4%0 GHz 1.000 MHz 248958 GHz -21.73 dBm -273dB 2690 GHz 2691 GHz 1.000 MHz 269005 GHz -20.47 dBm
2490 GHz 2495 GHz 1,000 MHz 2.494 85 GHz -18.19 dBm 2691 GHz 2695 GHz 1,000 MHz 269102 GHz 19,94 dBm
2495 Ghr 2,496 GHz 1.000 Mz 249600 GHz -20.75 dBm 2695 GHz 2750 GHz 1.000 MHz 269578 GHz 27.41 dBm
2496 GHz 2556 GHz 100.000 kHz 255092 GHz 0.34 dBm 2750 GHz 2.795 GHz 1.000 MHz 2.76521 GHz -44.95 dBm
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2475 GHz 2.490 GHz 1.000 MHz 249047 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69004 GHz -23.00 dBm 13.00 dB
2490 GHe 2495 GHe 1.000 MHz 249485 GHz 2691 GHz 2695 GHz 1.000 MHz 269115 GHz -23.71 dBm -13.71 48
2495 Ghr 2.496 GHz 1.000 MHz 249597 GHz 2695 GHz 2750 GHz 1.000 MHz 269529 GHz -27.73 dBm 1473 dB
2.496 GHz 2.556 GHz 100.000 kHz 251296 GHz 2750 GHz 2795 GHz 1,000 MHz 2.77808 GHz 44.76 dBm 19.76 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/70MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 0B

RefLevel 40.00dBm  Offset 1360 d8.
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2475 GHz 2.490 GHz 1.000 MHz 2.490 24 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68000 GHz 20.46 dBm -10.46 dB
2,490 GHz 2495 GHz 1.000 MHz 249499 GHz 2691 GHz 2,695 GHz 1.000 MHz 269146 GHz -20.09 dBm -10.09 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/70MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/80MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Power Limit -25 dBm > -28.70 dBm Pass

Ref Level 40,00 dBm  Offset 1360 0B Made Auto Sweep 6L Ref Level 40.00dBm  Offset 13.60dB & RBW 10 kiz s6L
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2.496 GHz 2576 GHz 100.000 kHz 250370 GHz 0.91 dBm -30.91 dB f( ,I‘,‘E,‘J ‘ -28.70 dBm
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2770 GHz 2795 GHz 1.000 MHz 2.77084 GHz
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/ 80MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Power Limit -25 dBm > -28.33 dBm Pass

Ref Level 40,00 dBm  Offset 1360 0B Made Auto Sweep 6L Ref Level 40.00dBm  Offset 13.60dB & RBW 10 kiz s6L
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2.475 GHz 2.490 GHz 1.000 MHz 2.49027 GHz -26.37 dBm -1.37dB 2 Result Summa: None
2,490 GHz 2.495 GHz 1.000 MHz 249488 GHz -18.70 dBm -5.70 dB
2495 GHe 2496 GHz 1.000 MHz 249597 GHz -21.67 dBm 8.67dB Tl [Ref 1,000 Mt 2833 dBm
2.496 GHz 2576 GHz 100.000 kHz 251909 GHz -1.19 dBm -31.19 dB f( ,I‘,‘E,‘J ‘ 2833 dBm
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2 Result Summa
2610 GHz 2690 GHz 100.000 kHz 2.61650 GHz -0.53 dBm -30.53 dB
2690 GHz 2691 GHz 1.000 MHz 269001 GHz -19.74 dBm -9.74 dB
2691 GHz 2.695 GHz 1.000 Mz 269110 GHz -19.10 dBm 9.10dB
2695 GHz 2770 6Hz 1.000 MHz 269704 GHz -26.81 dBm 1381 dB
2770 6Hz 2795 GHz 1.000 MHz 2.77083 GHz -40.41 dBm -19.41 dB
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/ 80MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Power Limit -25 dBm > -28.97 dBm Pass

Ref Level 40.00.dBm  Offset 13,6005 Made Auto Sweep saL RefLevel 40.00dBm  Oftset 13.60 B = RBW 10 kHz seL
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2 Result Summa
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2.475 GHz 2.490 GHz 1.000 MHz 2.49024 GHz 2 Result Summa: None
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2,496 GHz 2576 GHz 100.000 kHz 251945 GHz Tx Total -28.97 dBm
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2 Result Summar

2610 GHz 2690 GHz 100.000 kHz 2.61290 GHz -0.86 dBm -30.86 dB
2.690 GHz 2691 GHz 1.000 MHz 2.69000 GHz
2691 GHz 2.695 GHz 1.000 Mz 269109 GHz
2695 GHz 2770 6Hz 1.000 MHz 2.69566 GHz
2770 GHz 2795 GHz 1.000 MHz 2.77056 GHz
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/80MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1360 6B Made Auto Sweep

Count 100/100

1 Spurious Emissions

RefLevel 40.00dBm  Offset 1360 d8.

Mode Auto Sweep
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Count 100/100
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2.475 GHz 6104 pts. 2.576 GHz 2 Result Summa;
2 Result Summa
2 2610 GHz 2690 GHz 100.000 kHz 261942 GHz -3.58 dBm -33.54 dB
2475 Gz 2.490 GHz 1.000 MHz 2690 GHz 2691 GHz 1,000 MHz 269000 GHz -23.71 dBm 137148
2430 GHe 2495 GHe 1.000 Mz 2691 GHz 2,695 GHz 1.000 Wiz 2.69104 GHz -22.76 dBm -12.76 d8
2495 GHe 2496 Gz 1.000 MHz 2695 GHz 2770 GHz 1,000 MHz 270769 GHz -28.05 dBm -15.05 dB
2.496 GHz 2.576 GHz 100,000 kiz 2770 GHz 2.795 GHz 1.000 MHz 2.77549 GHz -40.38 dBm -19.38d8
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samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/90MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Power Limit -25 dBm > -29.64 dBm Pass

Ref Level 40,00 dBm  Offset 1360 0B Made Auto Sweep 6L Ref Level 40.00dBm  Offset 13.60dB & RBW 10 kiz s6L
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3496 Ghz 2586 Chiz 100,000 kliz 250057 GHz 117 dBm 311748 D el 2 39,64 dBm
nedy I e ceary 5 e
04:51:36 PM 03/07/2024 05:05:15 FM 03/07/2024

Highest Band Edge / Full RB

Ref Level 40.00dBm  Offset 13.60 08 Mode Auto Sweep c
Count 100104

1 Spurious Emissions

A R T T WM\A\\WW'%W

g m
* ' WW
40 dBmr 1
P

50
25 GHz 10005 pis 9.5 MR/ 2785 GH
2 Result Summa

2,600 GHz 2690 GHz 100.000 kHz 2.60537 GHz -1.58 dBm -31.58 dB

2.690 GHz 2691 GHz 1.000 MHz 2.69000 GHz

2691 GHz 2.695 GHz 1.000 Mz 269111 GHz

2695 GHz 2780 GHz 1.000 MHz 269523 GHz

2780 GHz 2795 GHz 1.000 MHz 2.78012 GHz

12:54:06 KM 03/08/2024

TEL : 886-3-327-3456 Page Number 1 A2-58 of 64
FAX : 886-3-328-4978



e% FCC RADIO TEST REPORT Report No. : FG3N2327A

SPORTON LAB.

FR1 n41/90MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Power Limit -25 dBm > -29.24 dBm Pass

6L

Ref Level 40.00.dBm  Offset 13,6005 Made Auto Sweep sl RefLevel 4000Bm  Ofiset 1360 B = RBW 10 kiz
Count 100100 [ = Att 3048 & SWT_ 100ms ® VBW 30 kz _Mode Sweep Count 100/100
st |
¢ R\
30 dB 30 dB——————————— H
20
10 dir 10
a
r,rl,\“wn,.w» R R L T ek aguttny l"ﬂ.‘i“'l‘ A N A, W‘A'-'ﬁ'“-“"';f J*MW‘W‘\’I'\A 0 dbr
-10 T
-0
RO T "
-30 dBa
40
50
. A . Y P
(T LR IDLNPNLELS (WY LS Mﬂm\x’\mrnwm s, I, et )
2475 GH 6104 pts. 1.1 MHz/ 2,586 GHz v ‘J v L
2 Result Summa
CF 2.483 58 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2.475 GHz 2.490 GHz 1.000 MHz 2.48358 GHz -25.37 dBm -0.37dB 2 Result Summa: None
2,490 GHz 2,495 GHz 1.000 MHz 249492 GHz -20.48 dBm -7.48 dB
2,495 Ghz 2,496 GHz 1000 Miz 249596 GHz -21.54 dBm 854 dB Tl et 1.000 Mt -29.24 dBm
2.496 GHz 2.586 GHz 100.000 kHz 252557 GHz -1.39 dBm -31.39 dB f( ,I‘,‘E,‘J ‘ -29.24 dBm
neaty Wy N2 ceaty N L P
£4:52:18 T 03/07/2024 05:02:58 P 03/07/2024

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 13.60 d8 Mode Auto Sweep

saL
Count 100/104
1 Spurious Emissions
;-?’LA‘R\DUS LINE_ABS_002
10
Qo rem T
g
10 P oo
20 |
30 L T—
40 dir I | M\‘"‘*\_
50
25 GHz 10005 pis 9.5 MR/ 2785 GH
2 Result Summa
2,600 GHz 2690 GHz 100.000 kHz 2.614 28 GHz -1.39 dBm -31.39 dB
2.690 GHz 2691 GHz 1.000 MHz 2.69001 GHz
2691 GHz 2.695 GHz 1.000 Mz 269106 GHz
2695 GHz 2780 GHz 1.000 MHz 269511 GHz
2.780 GHz 2.795 GHz 1.000 MHz 2.78005 GHz

12:54:41 KM 03/08/2024

TEL : 886-3-327-3456 Page Number 1 A2-59 of 64
FAX : 886-3-328-4978



samronas. FCC RADIO TEST REPORT Report No. : FG3N2327A

FR1 n41/90MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1360 0B Made Auto Sweep saL RefLevel 40.00dBm  Offset 1360 d8. Mode Auto Sweep seL

Caunt 1007100 Count 100/100
[ispuronsbmsions [l

Limi P} Limit Cheek s

Line _SPURJGUS_LN 2 : . Line _SPURIDUS_LINE_x85_0¢2 Phss
30 dbm—————— sPORIBUS_LINE_ABS_002 I
20 20
10 dir

0 dBnr T
N . M M " a TR 1) wdr
frobi eyl g g A A s A P s SR by MW ’ A A 0 a4l A g

40 diny
e
50
25GHz 10005 pts 9.5 MHz/ 2.795 GHz
2475 Ghz 8104 pts KL 7] 2386.GH2 ]| 5 Result Summa
2 Result Summa
3 2.600 GHz 2.690 GHz 100.000 kHz 261612 GHz -2.23 dBm -32.23dB
2475 GHz 2.490 GHz 1.000 MHz 249033 GHz -26. 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz -23.11 dBm -13.11d8
2,490 GHz 2,495 GHz 1.000 MHz 249493 GHz - 2691 GHz 2695 GHz 1.000 MHz 269107 GHz 0.6
2,495 GHz 2496 GHz 1000 Miz 2.49596 GHz 2695 GHz 3780 GHz 1.000 MHz 2.69557 GHz
2.496 GHz 2.586 GHz 100,000 kHz 250232 GHz 2.780 GHz 2.795 GHz. 1.000 MHz 2.78388 GHz

04:53:01 PM 03/07/2024 12:55:16 AM  03/08/2024

FR1 n41 / 90MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 13.60 05 Made Auto Sweep saL Reflevel 40.00Bm  Oftset 13.60 d& Mode Auto Sweep seL
Count 100/100 Count 100/100

20 20
10
0 0 dBr
ik
s e g T N b i st Ao e | [Tttt Mgy

L g
i
40 dBm 1 ! M“-

256GH 10005 pts 19.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 6104 pts. 111 M2/ 2 586 GHz
2 Result Summal

2600 GHz 2,630 GHz 100.000 kHz 260816 GHz -4.61 dBm -34.61
2475 GHz 2.490 GHz 1.000 MHz 248355 GHz -31.75 dBm -6.75 dB 2690 GHz 2,691 GHz 1.000 MHz 2.65000 GHz 24.49 dBm -14.49 dB
2490 Gtz 2.495 GHz 1.000 MHz 209445 GHz -24.83 dBm -11.83 dB 2691 GHz 7695 GHz 1.000 MHz 2.69115 GHz 24.09 dBm -14.09 dB
2495 Gtz 249 Gtz 1.000 Mtz 249600 GHz -26.04 dBm -13.04 dB 2695 GHz 2780 GHz 1.000 MHz 269574 GHz -28.72 dBm 15.72dB
2.496 GHz 2.586 GHz 100,000 kHz 254964 GHz -4.93 dBm -34.93 dB 2780 CHe 2795 chie 1,000 Mz 378288 GHz 84,79 dBm 1979 dB
Ready mm : Ready jinnnniniil S e
04:53:45 TM 03/07/2024 12:88:53 am 03/08/2024

TEL : 886-3-327-3456 Page Number 1 A2-60 of 64
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/100MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

04:55:1% PM 03/07/2024

12:57:11 AM  03/08/2024

Ref Level 4000 dBm  Offset 13,60 B Mode puto Sweep saL RefLevel 5000 dim  Offset 13.60 d8 Mode Auto Sweep s6L
Count 10100 Count 100/100
1 Spurious Emissions
Limi P s
Line _SPURJOUS_LIN I 1 g ine _SPURJOUS_LINE_k85_0d2 55
30 di SPORIOUS_LINE_ ABS_002
20 20
10 dir
DEI!m T T
a
T T e M B B B e e e R T T, ;..Mﬂpm
10 L A
SRS e &S, 002 J T
3 ! :
M i | hl h o
40 dBry \.‘m
50
239 Ghz 70005 pts 20,5 MHz/ 2.795 Gz
Zar3GH: 104 pts AL 7] 2396.GH2 ]| 3 Result Summa
2 Result Summa
2 2590 GHz 2690 GHz 100.000 kHz 259327 GHz 1.47 dBm 3147 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 20 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69016 GHz 19.32 dBm 932d8
2,490 Gz 2495 GHz 1.000 MHz 209487 GHz 25691 GHz 2695 GHz 1.000 MHz 269119 GHz 18.71 dBm -8.71d8
2495 Gtz 2496 Gz 1.000 MHz 249599 GHz 2695 GHz 2,790 GHz 1,000 Mtz 2.68540 GHz -27.04 dBm -14.04 dB
2496 GHz 2.596 GHz 100000 kHz 256654 GHz 2780 GHz 2.795 GHz. 1.000 MHz 2.79073 GHz -34.73 dBm -19.73 dB
Ready T =
04:54:37 PM 03/07/2024 12:56:36 AM  03/08/2024
Ref Level 4000 dBm  Offset 1360 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 13.60 d& Mode Auto Sweep SGL
R Count 100/100
20 20
10 di
0. 1 1
0 P T ———
Ik gyl Arhiapring h i 4 P
AR AR AV A Y e A W PO AT i A }«mw
40 i
)
40 4B \M
50
239 Ghz 70005 pts 20,5 MHz/ 2.795 Gz
Zar3GH: 104 pts AL 7] 2396.GH2 ]| 3 Result Summa
2 Result Summa
2 2590 GHz 2690 GHz 100.000 kHz 260262 GHz -0.52 dBm -30.52 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49016 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69006 GHz 19.73 dBm 9.73dB
2.490 GHr 2495 GHi 1.000 MHz 249497 GHz 2691 GHz 2695 GHz 1.000 MHz 269103 GHz 19.95 dBm -9.95 d
2495 Ghr 2496 GHz 1.000 Mz 249598 GHz 2685 GHz 2.750GHz 1.000 MHz 269707 GHz -28.42 dBm -15.42dB
2.496 GHz 2.596 GHz 100.000 kHz 2.50962 GHz 2790 GHz 2795 GHz 1,000 MHz 2.792 40 GHz 44.99 dBm -19.99 dB
festy T e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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: A2-61 of 64



e% FCC RADIO TEST REPORT Report No. : FG3N2327A

SPORTON LAB.

FR1 n41/100MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

T TR Mode Auto Sweep saL RefLevel 5000 dim  Offset 13.60 d8 Mode Auto Sweep seL
R Count 100/100
1 Spurious Emissions
Limi P s
Line _SPURJOUS_UIN 2 hes 1 g ine _SPURJOUS_LINE_k85_0d2 Phss
30 dB—————————— SPORIGUS_LINE_ ABS_002 |
0 20
10 dir
0 di T
. F——— . . Iy A m
b AN i s R S Wb VRIS “'rf%" r'w!l
|
- .
' ™
40 b T S
50
239 Ghz 70005 pts 20,5 MHz/ 2.795 Gz
Zar3GH: 104 pts AL 7] 2396.GH2 ]| 3 Result Summa
2 Result Summa
2590 GHz 2690 GHz 100.000 kHz 259582 GHz -0.88 dBm -30.
2475 GHz 2.490 GHz 1.000 MHz 248851 GHz -2.90 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz -20.26 dBm -10.26 dB
2,490 GHz 2,495 GHz 1.000 MHz 249468 GHz -23.08 dBm -10.08 dB 25691 GHz 2695 GHz 1.000 MHz 2.69130 GHz -19.42 dBm -9.42 dB
2495 Gtz 2.49 GHz 1.000 Mtz 249597 GHz -22.47 dBm -9.47 dB 3695 GHr 3790 GHe 1,000 MHz 269521 GHz 2787 dBm 14.87dB
2436 Ghz 25% Ghz 100,000 kliz ZHNGIGHE QALK 3277 2750 GHz 2795 Gz 1,000 Mz 2.79129 GHz -45.07 dBm -20.07 dB
fecy Ready
04:56:01 PM 03/07/2024 12:57:45 M 03/08/2024

FR1 n41/100MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1360 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 13.60 d& Mode Auto Sweep SGL
Caunt 100/100 Count 100/100
20 20
10 di
0 0 dBnr
" A o o T Ly
R b0 Mg v R e I N | P
0 T T R S ORMPA Y s SN A o g el
I
30 Jl L - h‘ v Py
40 dBny 1 \\'.
50
2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
Zar3GH: 104 pts 121 MHz/ 2396.GH2 ]| 3 Result Summa
2 Result Summa
3 2.590 GHz 2.690 GHz 100.000 kHz 2.59112 GHz -5.85 dBm -35.85dB
2475 GHz 2.490 GHz 1.000 MHz 248992 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69000 GHz -24.30 dBm -14.30dB
2490 Gtz 2495 GHa 1.000 MH: 2.89498 GHz 2681 GHz 2695 Ghz 1.000 Mz 269113 GHz -25.35 dBm 1535 dB
2495 GhHe 2496 GHz 1.000 Mz 249597 GHz 2685 GHz 2.750GHz 1.000 MHz 269545 GHz -29.32 dBm -1632dB
2.496 GHz 2.596 GHz 100.000 kHz 2.52606 GHz 2790 GHz 2795 GHz 1,000 MHz 2.79287 GHz 44,98 dBm 1998 dB
e
04:56:44 PN 03/07/2024 12:58:22 A 03/08/2024

TEL : 886-3-327-3456 Page Number 1 A2-62 of 64
FAX : 886-3-328-4978



e% FCC RADIO TEST REPORT Report No. : FG3N2327A

SPORTON LAB.

Conducted Spurious Emission

FR1 n41/10MHz / CP OFDM / QPSK / 1RB1
Lowest Channel Middle Channel

Ref Level 30.00dBm  Offset 13.60 dB Mode Auto Sweep saL Ref Level 30.00dBm  Offset 136048 Mode Auto Sweep 6L
Count 100/100 Count 100/100

lous_Line_ass_oda

UNE | ABS_00Z NE | ABS_002

40 40
e LA™t ¥ P
| Mu"/ﬂ...}\_ va\""\f Y et " R NN
I 60
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts. 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 35.45489 MHz -46.33 dBm 30,000 MHz 1.000 GHz 1.000 MHz 33.27293 MHz -46.33 dBm -2133 dB
1.000 GHz 2475 GHr 1,000 MHz 247482 GHz -41.89 dBm 1.000 GHz 2475 GHz 1,000 MHz 2.44385 GHz -47.14 dBm 2213 dB
2.795 GHz 3.000 GHz 1.000 Mtz 287912 GHz -47.22 dBm 2.795 GHz 3.000 GHz 1.000 MHz 2992 48 GHz -46.88 dBm -21.88 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.97660 GHz -42.55 dBm 3.000 GHz 7.000 GHz 1.000 MHz (2 z -42.35 dBm -17.35dB
7.000 GHz 10000 GHe 1,000 MHz 7.46138 GHz -41.80 dBm 7.000 GHz 10.000 GHz 1.000 MHz 7.49813 GHz -41.74 dBm -16.74 dB
10.000 GHz 14.000 GHz 1.000 Mtz 10.83212 GHz -44.99 dBm 10.000 GHz 14.000 GHz 1.000 MHz 10.003 00 GHz -45.24 dBm -20.24 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.15398 GHz -44.64 dBm 14.000 GHz 18.000 GHz 1.000 MHz 16.10079 GHz -44.51 dBm -19.51dB
18000 Gz 27,000 GHe 1,000 MHz 2146775 GHz -39.90 dBm 18000 GHz 27.000 GHz 1.000 MHz 2151860 GHz -40.12 dBm 1512 dB
oty R oy s

01:19:21 MM 03/08/2024 01:20:42 B 03/08/2024

Highest Channel

Ref Level 30,00 dBm ~ Offset 13.60 dB Made Autn Sweep 6L
Count 100/100
Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0q2
10
o
104
NE | ABS_002
304
40
Y P el P R eV
60
30.0 MHz 70008 pts 27 GHa/ 270GH:
2 Result Summar
30,000 MHz 1000 GHz 1.000 MHz 33.27293 MHz -46.55 dBm
1.000 GHz 2475 GHy 1.000 MHz 239224 GHz -46.96 dBm
2.795 GHz 3.000 GHz 1.000 MHz 2.96144 GHz -47.04 dBm
3.000 GHz 7.000 GHz 1,000 MHz 6.996 60 GHz -42.51 dBm
7.000 GHz 10,000 GHz 1,000 MHz 7.49063 GHz -41.89 dBm
10,000 GHz 14,000 GHz 1.000 MHz 10.00140 GHz -44.94 dBm
14.000 GHz 18000 GHz 1,000 MHz 16.02080 GHz -44.56 dBm
18000 GHz 37000 GHz 1000 MHz 21.48845 GHz -39.81 dBm
oary R

01:22:03 A 03/08/2024

TEL : 886-3-327-3456 Page Number 1 A2-63 of 64

FAX : 886-3-328-4978



ssamron 0. FCC RADIO TEST REPORT Report No. : FG3N2327A
Frequency Stability
Test Conditions FR1 n41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037
40 Normal Voltage 0.0031
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0140
0 Normal Voltage 0.0023
PASS
-10 Normal Voltage 0.0209
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0154
20 Maximum Voltage 0.0124
20 Normal Voltage 0.0133
20 Battery End Point 0.0155
Note:

1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2-64 of 64
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

MIMO <Ant. 1>

Peak-to-Average Ratio

Mode

FR1 n41/20MHz / CP OFDM

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

8.08

8.18

8.06

8.82

PASS

FR1 n41/ 20MHz /CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Reflevel J0000B OMset 36045 = ARBW 20 MH
- A 3008 MessTime  1ms

Reflevel 3000 0B Offset 36005 = AnEW

- an 08 MessTime 1 ms

20 MHz

L —
1E0 ! 160 =
1802 1£0.
1604 1604 ¥
i
TE05 |
(FEFE Whaar P + 30,00 d | | | 2.59299 Gz Nican Pwr + 30,00 d8

2 Result Summa:

370 dB.

Samples: 20000

5,08 dB

2 Result Summa:

37048

Samples:

20000

.16

10:22:43 BM 03/08/2024

6.0 dB. 840 d

10:23:22 MM 03/08/202%

6.4 db

850 db
o NN T

256QAM

Reflevel 3000 0B7 ONset 36045 = ARBW 20 MHz

- A 3008 MessTime 1

Reflevel 300 cBm  Offset 35008 = AnBW 20 Wit
- At 3008 MessTime  1ms
TRGAFP

.06 dB

3.66 db

TED = 1E01 e
1602 1
1E
1604 1E
- |
1605 1E
(G 2.59209 Gz Wean Pwr + 20,00 dB | | [CF 2.55259 Ghiz Wiean Pur + 20.00 dB
2 Result Summa: Samples: 20000 2 Result Summa Samples: 20000

B4 dB

10:23:50 AM 03/08/2024

6.0 dB. 836d

10:24:20 AN 03/08/2024

646 d

9.30dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

C A

3-1 of 56



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG3N2327A

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 10.46 10.39 15.81 15.57 20.72 20.40 25.69 25.76
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 10.38 10.40 15.38 15.62 20.56 20.72 25.71 25.33
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 30.93 31.11 42.68 42.47 52.35 52.22 67.27 66.59
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 31.02 30.94 42.72 42.43 52.57 52.53 67.02 67.85
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 78.10 76.91 84.80 83.31 97.39 97.02 106.68 105.90
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 77.46 77.38 84.35 84.34 96.46 97.99 106.08 105.86
TEL : 886-3-327-3456 Page Number : A3-2 of 56

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30.00 i Offset 3,60dE = REW 200 kHz
3008 SWT 101 ms = VBW 1Mz Mode Auto Sweep

- an

10:08:51 KM 03/08/2024

T
Lk Lotk ik =) [—H1 16,125 dBw . — " T - 110388 00 ]
= - 10 b / " Lt \\
° / \
40 dB
(F 2.55299 GHa 0001 pts 0 MHz/ Span 20.0 Wiz || ((F259298 GHz 10001 pts 2.0 MHz/ Span 20.0 Wiz
- P " —— PRETET

10:08:53 M 03/08/2024

64QAM

256QAM

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz

Ref Level 30,00 dBn  Offset 35008 = REW 200 kHz

10:11:27 MM 03/08/202%

- At 3008 SWT 101 ms = VBW 1 Miz  Mede Auto Sweep. - At 3008 SWT 101 ms ® VBW 1 MHz Mede Auto Sweep
1 Fraquency Swaep
-
© J e Ll BT o 1111864 i i
i et e aa
1105 dfier b .4
i
ey N i
i o 1
|CF 2.592 99 GHz 10001 pts 0 MHz/ |CF 2.592 99 GHz 10001 pts. .0 MHz/

10:13:47 MM 03/08/202%

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A3-3 of 56



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView trum
Ref Level 30,00 dB  Offset 35008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

tiVie trum

Ref Level 30,00 dB  Offset 35008 = REW 300 kHz
Mtz Mode Auto Sweep

- an 3008 SWT 101 ms = VBW

10:14:57 MM 03/08/202%

Span 30.0 WAz

20 dBm 3 X
1115.929 dim . — | o 15.812.00 M {116,249 dBm T 1556700 MiHz
7 bt ai e, WM“"- i Y

10 {
0 dBer \

2 1007 4

1

159295 Gz 70001 pis 0 Mz 159295 Gz 70001 pis 0 MHz/

10:15:55 MM 03/08/2024

64QAM

256QAM

ultiView trum
Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

ultiView trum
Ref Level 30,00 dB  Offset 35008 = REW 300 kHz

10:16:53 AM  03/08/2024

- Are 3008 SWT 100 ms ® VBW 1 MKz Mode Auto Sweep - A e SWT w0ims ® VBW 1aHz  Mode Auto Sweep
1 Fraquency Sweep
20 dBw 20 dBn o2y 1.57 a]
115139 deper .
“ AL ANy - 111328 o " P
{ rm oM o T
210881 41 L5
Fi . o acfea \
’ W By
|CF 2.592 99 GHz 10001 pts 0 MHz/ |CF 2.592 99 GHz 10001 pts .0 MH2/

10:17:53 KM 03/08/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A3-4 of 56



ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 dBn  Offset 3.50 08 = REW 500 kHz

Ref Level 30,00 dBn  Offset 3.50 08 = REW 500 kHz

10:19:02 AM  03/08/2024

10:20:00 AM  03/08/2024

Span 40.0 WAz

- Ar 3008 SWT 101ms = VBW 2mHz  Mode Auto Sweep - A 008 SWT 100 ms = VBW 2aHz  Mode Auto Sweep
11 i — o _ H1 17116 déne Y O WO
" Ao b
10 ul ha 10 f
10 dBn 2 9,024 dbim. - Tordi 2 8884 dBm: A
M M M.
|CF 2.592 99 GHz 10001 pts 0 MHz/ |CF 2.592 99 GHz 10001 pts .0 MH2/

64QAM

256QAM

Ref Level 30.00 i Offset 3,60dE = REW 500 kHz
- an 3008 SWT 101 ms ® VBW Wiz Mode Auto Sweep

Ref Level 30.00 i Offset 3,60dE = REW 500 kHz
- an 3008 SWT 101 ms ® VBW Wiz Mode Auto Sweep

10:21:07 MM 03/08/2024

10:22:13 M 03/08/2024

Span 40.0 Mz

14112,195 difr
’ » =
10.dg f 10 dBer——— FMM tidapiaben,
° j‘ \
2054
) s
20 45m 1
159299 GHz 10001 pts 3.0 Mzl 159299 GHz 10001 pts 3.0 Mzl

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41 / 25MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 dBn  Offset 3.50 08 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

Ref Level 30,00 dBn  Offset 3.50 08 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp
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|CF 2.592 99 GHz 10001 pts 0 MHz/ Span 50.0 MHz | | |CF 2.592 99 GHz 10001 pts .0 MH2/ Span 50.0 MHz

64QAM

256QAM

Ref Level 30,00 dBn  Offset 3.50 08 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

Ref Level 30,00 dBn  Offset 3.50 08 = REW 500 kHz
- an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/ 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
- an 3008 SWT 101 ms = VBW 3z

Mode Auto Sweep

Span 60.0 WAz
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Span 60.0 WAz
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64QAM

256QAM

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

Ref Level 30.00 Bim  Offset 3,60 dB = REW 1 MHz
- A 3008 SWT 10 ms = VBW 3 Mtz

Mode Auto Sweep
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Span 60.0 Wiz
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41/ 40MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- A 3000 SWT 101 ms = VBW 3MHz Mode Auto Sweep - A 3000 SWT 101 ms & VBW 3 MHz _Mode Auto Sweep
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|CF 2.592 99 GHz 10001 pts 0 MHz/ |CF 2.59299 GHz 10001 pts. 8.0 MHz/
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Span 80.0 Mz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2327A

FR1 n41 / 50MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

- an

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz
3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

(F 259299 Gz 0001 pts. i
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Span 100.0 WAz

64QAM

256QAM

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

RefLevel 30,00 0B Offset 3,60 08 = REW 1 MHz

- A 3000 SWT 101 ms ® VBW 3MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW JMHz  Mode Auto Sweep
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